
Infrastructure Master Plan 2023 
2023/2024 – 2052/2053

Volume 1

Infrastructure Development Division, Umgeni Water

310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa

Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

Improving Quality of Life and Enhancing Sustainable Economic Development.
Think Water, 

think Umgeni Water.

©
 U

m
ge

ni
 W

at
er

 2
02

3

Infrastructure Development Division, Umgeni Water

310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
[...]
In 2011 a decision was made to upgrade the WWW to 100 Mℓ/day as the plant had been operating 
above its capacity. The average daily inflow (November 2021 to October 2022) is 77 Mℓ/day (Figure 
19.4) which is above the plant’s previous treatment capacity.  
 
Inflows to the works have been fairly static over the last five years and have not increased with 
demand increases as would be expected (Figure 19.4). There appears to have been a gradual increase 
in inflows over the last year, however, this may have been influenced by the high rainfall and flooding 
that occurred in April 2022. Higher than normal return flows (7.1% above the previous year) resulted 
from excess storm water runoff. The 12 month moving average in Oct 2017 was 66 Mℓ/day and in Oct 
2022 it was 77 Mℓ/day. This does reflect a positive increase in inflows. The average daily inflow for 
past five years is, however, still low at73 Mℓ/day. Umgeni Water therefore remains concerned that 
not all of the wastewater return flows are reaching the WWW due to spillages and leaking sewers (see 
Figure 7.16 in Volume 2), which is resulting in losses. Losses within the Msunduzi sewer catchment 
are undoubtedly a contributing factor in why the anticipated increase in wastewater demand is not 
being realised. 
 

 

 

Figure 19.4 Average daily inflow (Mℓ/day) to Darvill WWW. 

 
The plant capacity was increased by 35 Mℓ/day in 2018 to cope with the predicted wastewater 
demands (Figure 19.5). ADWF within the Darvill WWW catchment was expected to grow to about 
90 Mℓ/day by 2021 (Figure 19.5), although this is not reflected on the graph due to the sharp drop in 
influent in 2017. This drop was due to various construction and maintenance activities impacting on 
the flow. The upgraded design allows for future expansion to a maximum capacity of 120 Mℓ/day, 



 
 7 

which is forecast to occur in 2028. Some of the proposed demand scenarios are illustrated in 
Figure 19.5. 
 

 

Figure 19.5 Projected inflow into Darvill WWW. 

 
An analysis of daily historical production (November 2021 to October 2022) for the upgraded 
Darvill WWW is presented in Figure 19.6. It shows that for 43% of the time the WWW was being 
operated above the optimal operating capacity. The plant operated above the new 100 Mℓ/day design 
capacity for 14% of the time. 
 

 



 
 8 

 

Figure 19.6 Analysis of historical production at Darvill WWW (November 2021 to 
October 2022). 

 

 Recommendations 

The upgraded WWW plant comprises the following unit processes: 
 

 Storm water overflow and storage facility  

 Excess storm water chlorination facility and storm water return pump installation 

 Inlet works with Fat, Oils, Grease and Grit (FOGG) removal facility 

 Primary sedimentation tanks 

 Activated sludge process (anaerobic, anoxic, and aeration zones (Figure 19.7) 

 Aluminum sulfate addition to assist phosphate removal 

 Secondary clarifiers for separation and return of activated sludge 

 Chlorination of final effluent 

 Pre-thickener for primary sludge 

 Anaerobic Digesters 

 Sludge dewatering facility (linear screens) and disposal 

 Wash Water Plant 
 
The inlet works consists of two inlet channels each equipped with hand raked coarse screens, four 
mechanical screens (installed in pairs), four vortex flow grit separators complete with submersible 
centrifugal grit pumps, grit classifier and belt conveyor with screenings compactor and flow 
measurement. The Fat, Oils and Grease (FOG) plant is combined with grit removal as an element of 
the inlet works to form a Fat, Oils, Grease and Grit removal facility (FOGG). 

Primary treatment consists of four primary settling tanks (PST), two 30 m in diameter and two 40 m 
in diameter. Primary sewage is fed from the PSTs to a balancing tank (10 Mℓ). 



 
 9 

Primary settled sewage is transferred and lifted from the balancing tank by the main pump station to 
an elevated level at the activated sludge tanks inlet from where the sewage receives secondary 
treatment. The pump station consists of two receiving sumps with two large horizontal split casing 
centrifugal pumps servicing each sump.  A central manifold connects the two pump sets to allow for 
interchangeable operation. The two pumps, per sump, operate in a full duty/standby configuration 
and are designed to operate in a flow range of 70 – 130 Mℓ/day. 

The activated sludge plant at Darvill WWW consists of a number of pre anoxic / anoxic / anaerobic 
zones followed by the aeration basin. A total biological volume of 74 415 m3 is provided in the new 
system. Aeration in the aerobic zone of the biological reactor is achieved with fine bubble diffused air 
(FBDA) aeration. Air is supplied to the system by four duty and one standby blower. 

Secondary treatment consists of seven clarifiers with a Return Activated Sludge (RAS) pump station 
fitted with centrifugal pumps operating on variable speed drives. The effluent from the clarifiers is 
disinfected using a high concentration chlorine solution which is discharged into the effluent upstream 
of the chlorine contact tank. 

The chlorine disinfection unit process is followed by a series of maturation rivers / lagoons. In total 
there are three rivers / lagoons with a combined volume of 20 428 m3 giving a total retention time of  
8.2 hours for the design flow of 60 Mℓ/day. 
 
The sludge treatment system has two sources of sludge produced and subsequently processed. 
Primary sludge withdrawn from the underflow of the primary sedimentation tanks is forwarded to a 
gravity sludge thickening stage before passing through a pre-fermentation process and then onto 
anaerobic digestion. The pre-fermentation process produces a supernatant high in volatile fatty acids 
(VFA’s) which is returned to the liquid treatment phase and aids in denitrification ahead of the 
aeration basis. 
 
The methane gas generated by the anaerobic digestion process will, in future, be utilised in a 
co-generation plant to produce electricity. The co-generation gas engines will be cooled by water and 
this water will be utilised in the digesters for heating purposes. The digested sludge will pass into the 
post thickeners and then be dewatered and treated with lime to provide a stable product which may 
be used for agricultural purposes or landfill cover. 
 
The second sludge phase is the wasting of activated sludge. At Darvill WWW mixed liquor is wasted 
directly from the activated sludge reactor upstream of the final clarifiers. The waste mixed liquor will 
gravitate to a new building housing linear screens where it will be thickened to 6%. The sludge to the 
linear screens will be dosed with a cationic polyacrylamide conditioning polyelectrolyte. Thereafter it 
will be blended with the digested sludge and disposed of on the sludge lands adjacent to the WWW 
site. 
 
The high pressure water system will operate at a pressure of 8 bar with two duty and one standby 
pumps. The high pressure water system will draw treated water directly from the wash water 
treatment plant. 
 



 
 10 

 

Figure 19.7 Darvill Aeration Basin. 

 



 
 11 

 Ixopo Wastewater Works 

 Description 

Ixopo WWW serves the town of Ixopo in the Harry Gwala District Municipality and is a 
Class D accredited WWW. It is located next to the R612 regional road and downstream of the 
Home Farm Dam, which supplies the raw water to Umgeni Water’s Ixopo WTP (Figure 19.8). 
 
The Ixopo WWW process train follows a typical extended aeration process consisting of an inlet works, 
one reactor with three aerators on timers and two clarifiers (Figure 19.9), five drying beds and chlorine 
contact channels. Sludge is dried on beds and disposed of on a local farm owned by Harry Gwala 
District Municipality. The characteristics of the Ixopo WWW are shown in Table 19.2. 
 

Table 19.2 Ixopo WWW infrastructure. 

WWW Name: Ixopo WWW 

System: uMkhomazi System 

Maximum Design Capacity: 1 Mℓ/day 

Current Utilisation: 0.29 Mℓ/day 

Balancing Ponds: 3 Mℓ 

Raw Sewage Pump Station:  

Screens: 1 x Hand raked, 2.5 cm gaps 

Grit Chambers: 2 x Constant velocity grit channel 

Aeration Basin Area:  

Aeration Basin Capacity: 1150 m3 

Aerators: 3 x 18.5 kW slow speed aerators 

Clarifier Type: 1 x scraped floor (12.5 m ), 1 x suction lift (14.5 m) 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 274 m2 

Total Capacity of Clarifiers: 6.6 Mℓ/day  

Upflow Velocity: 1 m/h  

RAS Pump Station Capacity:  

Chlorine Storage Capacity: 8 x 68 kg cylinders 

Chlorine Dosing Capacity: 0 – 1 kg/h 

Total Capacity of Chlorine Contact Tanks: 62 m2 

Total Capacity of Sludge Treatment Plant:  

Anaerobic Ponds: None 

Sludge Drying Beds Area: 720 m2 

 
 
 
 
 



 
 12 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 19.8  Location of Ixopo WWW. 

 



 
 13 

 
 

Figure 19.9 Clarifier No. 1 Ixopo WWW. 

 

 Status Quo 

The average daily inflow to the Ixopo WWW is shown in Figure 19.10. 
 

 

 

Figure 19.10  Average daily inflow (Mℓ/day) for Ixopo WWW. 



 
 14 

 
Flows to the WWW have, for a number of years, been reduced as a result of blockages in the Ixopo 
sewer network and non-operational pump stations. The situation improved somewhat over the last 
year as evidenced in Figure 19.10. The anticipated return flows are approximately 1.3 Mℓ/day, so the 
improvement is still substantially less than required in order for the sewer system to be operating 
effectively. 
 
Of concern is that sewage meant for the works is undoubtedly spilling into the environment and 
polluting water resources as well as placing communities at risk. Sampling from Umgeni Water’s Home 
Farm Dam indicates elevated ammonia and phosphorous levels as a direct result of pollution from 
sewage (Section 7.2.1(b)(iv)). Operationally the low flows cause significant difficulties for process 
stability and this impacts negatively on achieving compliance with discharge standards. 
 
An analysis of daily historical production (November 2021 to October 2022) for the Ixopo WWW is 
presented in Figure 19.11. It shows that for 1.1 % of the time the WWW was being operated above 
the optimal operating capacity. The plant operated above the design capacity 0.8 % of the time. This 
shows the plant is being vastly underutilised, especially considering that it was upgraded in 
October 2016 with the installation of a second clarifier.  

 

 

Figure 19.11  Analysis of historical production at Ixopo WWW (November 2021 to 
October 2022). 

 

 Recommendations 

The underutilisation of the plant makes the operation of the plant uneconomical and results in many 
operational problems. For example, without a consistent inflow the aeration of the biological reactor 
is difficult to maintain at the correct level. The biomass is also difficult to sustain as there is a limited 
food source resulting in process issues. 



 
 15 

 

 Albert Falls North and South Wastewater Works 

 Description 

Albert Falls North (Figure 19.12; Figure 19.13) and South WWW (Figure 19.13) are aerobic sequencing 
batch reactors (SBRs) with design capacities of 55 m3/day and 40 m3/day respectively. Raw sewage 
from the staff quarters, surrounding households and tankers is fed into the reactor via two grit 
channels at the Northern works and through a sump at the Southern works. Equalisation, biological 
treatment and secondary clarification are performed in a single tank using a timed control sequence. 
 
The system is fitted with diffusers for oxygen supplied by two blowers for biological nutrient removal. 
Solid-liquid separation occurs in the reactor during an idle period when no diffusion or mixing takes 
place, allowing the solids to settle and a sludge-blanket to form. The diffusion occurs when the 
actuator valve is in a closed position and decanting occurs after the diffusion process is completed. 
Supernatant flows through a chlorination unit including a contact tank for disinfection. The chlorinated 
effluent then gravitates to a maturation pond for further stabilization and polishing. After the 
maturation pond the final effluent is discharged to the environment. 
 
The available clarifiers are no longer in use for clarification but serve as a safe guard for over spill 
during actuator valve failure and pipe blockages. Waste Activated Sludge (WAS) is discharged to the 
neighbouring sludge drying beds. The characteristics of the Albert Falls North and South WWW are 
shown in Table 19.3 and Table 19.4 respectively. 
 
 

 
 

Figure 19.12  Sequencing Batch Reactor (SBR) Albert Falls North WWW. 



 
 16 

     Figure 19.13 Location of Albert Falls North and South WWW. 

 



 
 17 

Table 19.3 Albert Falls North WWW infrastructure. 

WWW Name: Albert Falls North WWW 

System: Upper Mgeni System 

Maximum Design Capacity: 0.055 Mℓ/day 

Current Utilisation: Unknown (No inflow meter) 

Screens: None 

Grit Chambers: 2 x grit channels 

Aeration Basin: 1 x Sequencing Batch Reactor 

Aeration Basin Capacity: 165 m3 

Aeration: 8 x Fine Bubble Diffuses 

Blowers: 2 x 7.5 kW 

Clarifier Type: Used as overflow tank 

Number of Clarifiers: 2 

Total Area of all Clarifiers NA 

Total Capacity of Clarifiers: 20 m3 

Chlorine Storage Capacity: Calcium Hypochlorite tablets 

Total Capacity of Chlorine Contact Tanks: 11.34 m3 

Sludge Drying Beds Area: 51 m2 

Maturation Pond Capacity: 475 m3 

Table 19.4 Albert Falls South WWW infrastructure. 

WWW Name: Albert Falls WWW 

System: Upper Mgeni System 

Maximum Design Capacity: 0.055 Mℓ/day 

Current Utilisation: Unknown (No inflow meter) 

Screens: None 

Grit Chambers: 2 x grit channels 

Aeration Basin: 1 x Sequencing Batch Reactor 

Aeration Basin Capacity: 115 m3 

Aeration: 6 x Fine Bubble Diffuses 

Blowers: 2 x 7.5 kW 

Clarifier Type: Used as overflow tank 

Number of Clarifiers: 2 

Total Area of all Clarifiers: NA 

Total Capacity of Clarifiers: 20 m3 

Chlorine Storage Capacity: Calcium Hypochlorite tablets 

Total Capacity of Chlorine Contact Tanks: 11.34 m3 

Sludge Drying Beds Area: 46 m2 

Maturation Pond Capacity: 140 m3 



 
 

18 

 Status Quo 

The current Albert Falls North and South sanitation systems are very small without any significant bulk 
reticulation to be considered. Existing stands in this area are primarily serviced by waterborne sewage 
in the north and by septic tanks in the south. 
 

 Recommendations 

The main infrastructure elements to be upgraded/added include: 
 

 New mains are proposed within the range of 250 mm⌀ - 200 mm⌀ in pipe size to service the 

conversion of a neighbouring peri-urban area Thokozani. In addition to these future mains, the 

flow will need to be diverted from Albert Falls North to a new proposed WWW. The conversion of 

the southern septic tanks (approximately 163 stands) to waterborne sanitation will also result in 

the flow from Albert Falls South being diverted in future, however no additional future mains 

other than those specified above will be required for the septic tank conversion. 

 It is estimated that the ultimate flow contribution from the Msinsi Bon Accorde Resort, the 

development in the surrounding Albert Falls North area and the conversion of Thokozani which is 

currently serviced by VIPs will be approximately 977 kℓ/day which significantly exceeds the 

current capacity of Albert Falls North and Albert Falls South works. Therefore, it is proposed that 

a new WWW, with design capacity 1000 kℓ/day, be implemented to accommodate future flows. 

The existing Albert Falls North and South plants should be decommissioned with existing flows 

being diverted to the new proposed plant. 

This project will be triggered when development of the future development areas (FDAs) listed above 
occurs. Both conversion of the peri-urban area Thokozani and conversion of existing septic tank areas 
have been given a 30-year priority in the phasing approach employed. 
 

19.3 Umgeni Water Operated Wastewater Works  
Umgeni Water is responsible for the operation and maintenance of six wastewater works 
[...]
An analysis of daily historical production (November 2021 to October 2022) of the Richmond WWW 
is presented in Figure 19.40. It shows that for 35 % of the time the WWW was being operated above 
the optimal operating capacity. The plant operated above design capacity 20 % of the time. It would 
appear that the plant is operating above its optimum operating and design capacity beyond what is 
acceptable. Metering reading inaccuracies may, however, be distorting the picture, especially during 
storm events when they are prevalent. 
 



 
 52 

 

Figure 19.40: Analysis of historical production at Richmond WWW (November 2021 to 
October 2022 

 

 Recommendations 

The existing Richmond scheme will expand to cater for future development areas located on the 
outskirts of town, and additionally, existing stands currently serviced by septic tanks may also be 
catered for within future waterborne schemes. These FDAs will require upgrades of the existing bulk 
infrastructure including the sewer outfalls and pump stations. 
 
The following sections of existing sanitation network have insufficient capacity when analysed against 
the existing demand scenario and evaluation criteria and will need to be upgraded: 
 

 The final 450 m section of 100 mmØ sewer pipe gravitating along Nelson and Pine Streets into 

Richmond A PS to a 160 mmØ. 

 The final 100m section of 100mmØ sewer pipe gravitating along Pine and Albert Streets into 

Richmond B PS to a 160 mmØ. 

 The 1.2km section of 200mm Ø outfall gravitating to the works to 350 mmØ. 

These projects will be triggered when development of FDAs listed above occurs. Both conversion of 
the peri-urban areas and conversion of existing septic tank areas have been given a 30-year priority in 
the phasing approach employed. 
 



 
 53 

 Trust Feeds Wastewater Works 

 Description 

Construction of the Trust Feeds Wastewater Works and ancillary infrastructure is complete. Practical 
completion was achieved on 20 October 2020. The plant was handed over to Umgeni Water on 
11 December 2020. The wet commissioning will, however, only be done once 500 low cost houses 
have been built and occupied. 
 
The wastewater works will serve the existing Trust Feeds community as well as the new uMshwati 
Ridge housing development (Figure 19.41). The ultimate capacity of the wastewater works will be 
2 Mℓ/day, although initially only half the capacity has been constructed (1 Mℓ/day). 
 
The WWW is located approximately 4 km north west of Wartburg, on the eastern periphery of the 
uMshwathi Local Municipality boundary within Ward 8 of uMshwathi Local Municipality. 
 
The WWW will serve the following developments:  
 

 The existing semi-formal low income housing development known as Trust Feeds, which 
comprises approximately 800 houses.  

 The uMshwati Ridge development is a 3000 unit low-income development, which has been 
approved by the Department of Human Settlements to eliminate the housing backlog within 
the region. The new development is adjacent to Trust Feeds and 500 units (Phase 1) will be 
constructed initially. 

 
The plant is an extended aeration activated sludge process consisting of an inlet works including a 
mechanical screen, vortex grit chamber and flume type flow meter. The Biological Nutrient Removal 
(BNR) process consists of an activated sludge tank with return activated sludge (RAS) and waste 
activated sludge (WAS) pumping systems. Two circular 15 m diameter secondary clarifiers and chlorine 
disinfection complete the treatment process. The sludge is pumped to 15 rectangular drying beds. 
 
  



 
 54 

The characteristics of the Trust Feeds WWW are shown in Table 19.13. 
 

Table 19.13 Trust Feeds WWW infrastructure. 

WWW Name: Trust Feeds WWW 

System: Upper Mgeni System 

Maximum Design Capacity: 1 Mℓ/day (Based on ADWF) 

Current Utilisation: 0.0 Mℓ/day 

Raw Sewage Pump Station: T-series Gormann Rupp 

Screens: Hand-raked 50 mm bar course screen and 10 mm Rotamat-type 
Huber fine screen 

Grit Chambers: Two vortex de-gritting systems   

Aeration Basin: Activated sludge (3-stage Phoredox) 

Aeration Basin Capacity: 2830 m3 

Aerators: Three slow speed mechanical aerators (30 kW each) 

Clarifier Type: Suction Lift Clarifier 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 158 m2 

Total Capacity of Clarifiers: 2.28 Mℓ/day 

Upflow Velocity: 0.53 m/h 

RAS Pump Station: T-series Gormann Rupp 

Chlorine Storage Capacity: 2 x 1000 ℓ tanks  

Chlorine Dosing Capacity: 10 mg/ℓ Sodium Hypochlorite 

Total Capacity of Chlorine Contact Tanks: 70 m3 

Sludge Treatment Process Mechanical dewatering 

Total Capacity of Sludge Treatment Plant: Sludge Load Max 90 kgDS/hour, Hydraulic Load Max 4 m3/h 

Sludge Drying Beds Area: 1134 m2 (backup) 

 

 Status Quo 

Trust Feeds WWW has a design capacity of 1.0 Mℓ/day and is currently treating 0.00 Mℓ/day. 



 
 55 

 

Figure 19.41  Location of Trust Feeds Wastewater Works. 



 
 56 

 Recommendations 

The informal township of Trust Feeds lies adjacent to the Ridge Housing project and is currently 
serviced by VIPs. The area is considered peri-urban with potential to be converted to waterborne 
sanitation in future. 
 
The main infrastructure elements to be upgraded/added include: 

 A new main of 315 mm⌀ will be required to cater for the flow generated from the township 

once converted. 

 The Trust Feeds township is situated on a terrain that allows the future internal reticulation 

to gravitate towards the township’s lowest point. At this lowest point the collected sewerage 

will need to be pumped across to the Trust Feeds WWW due to topological constraints. 

Therefore, a new pump station is proposed to cater for the flow generated from the township. 

The proposed pump station will have a pump duty flow of 37 ℓ/s. 

 The pump station proposed in the section above will be accompanied by a proposed rising 

main leading to the Trust Feeds WWW. The proposed rising main will be approximately  

1033 m in length and 200 mm⌀ in size. 

This project will be triggered when development of FDAs occurs. Conversion of peri-urban areas have 
been given a 30-year priority in the phasing approach employed. These works are therefore estimated 
to occur around 2051. 
 

19.4 Recommended Projects 
 

 Darvill Wastewater Works Upgrade 

Planning No. 104.1 

Project No. UI0665A 

Project Status Construction 

 

(a) Project Description 

The Darvill WWW serves the city of Pietermaritzburg and surrounding communities. All water borne 
sewage flows by gravity or is pumped to Darvill, with the exception of a small community in Lynnfield, 
which has its own water borne sewage that is treated by the Lynnfield Park WWW  
(Section 19.3.3). There are, however, large areas of the city that are not served by the sewer 
reticulation network that are reliant on on-site sanitation systems e.g. septic tanks and pit latrines. 
The extent of Darvill’s water borne sewer catchment area is illustrated in Figure 19.3. Darvill WWW is 
thus of strategic importance to the city and to the environment at large as the quality of the effluent 
discharged needs to comply with regulations.  
 
Demand was exceeding the treatment capacity of the works and a capacity upgrade was therefore 
required. It was also determined through process evaluations that the current process was inadequate 
and needed to be adapted.  
 



 
 57 

The wastewater works is being upgraded from 65 Mℓ/day to 100 Mℓ/day to meet current and future 
demands (Figure 19.42). This is a comprehensive upgrade with the majority of the existing processes 
and infrastructure being impacted upon. Details of the process upgrades are given in Table 19.14. 
 
 



 
 58 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 19.42  Upgrade of Darvill WWW. 



 
 59 

Two key elements of the upgrade are the sludge treatment and biological treatment aeration system. 
The present method of disposal of sludge by spray irrigation to land is operating adequately, but has 
its limitations especially as the capacity of the works increases to address growth. A new method of 
sludge thickening and dewatering is to be implemented involving the construction of a new sludge 
treatment building. The new facility will use linear screens for mechanical thickening and dewatering 
of waste activated sludge and digester sludge. 
 
The traditional surface aerators are inefficient, have been removed, and replaced by a fine bubble 
diffused aeration (FBDA) system. The FBDA system is made up of 22 680 diffusers in three aeration 
lanes that are connected by a pipe network that is supplied with air from four blowers. As opposed to 
surface aeration which requires a lot of mechanical energy to introduce oxygen into the system, FBDA 
release the air at the bottom of the aeration basin through the diffusers thus achieving an even 
dispersion and improved oxygen transfer. 
 
Key information on this project is summarised in Table 19.14. 
 

Table 19.14 Project information: Darvill Wastewater Works Upgrade. 

 

Project 
Components: 

 Inlet Works 

 New inlet works design to handle a maximum flow of 200 Mℓ/day in 

4 channels. 

 Two mechanical screens in each channel. 

 Fat, Oil, Grease (FOG) and Grit Removal 

 Additional unit process because of high FOG loads in influent. 

 200 Mℓ/day in 3 lanes. 

 Primary Settling 

 Additional 40 m PST added. 

 Settled Sewage Pump Station (SSPS) 

 The SSPS replaces the existing “Main Pump Station” which has reached its 

design life. 

 3 duty, 1 standby and 1 spare. 

 Biological treatment 

 Convert the existing anaerobic reactor to an activated sludge selector. 

 Convert the existing Aerobic Reactor to an Anaerobic / Anoxic reactor. 

 Construct a new deep basin reinforced concrete Aerobic Reactor with fine 

bubble diffused aeration (40 150 m3). 

 Air for Biological Treatment  

 Blower House. 

 4 x 645 kW Blowers each with a rated delivery of 7 m3/sec @ 90 kPa. 

 Air Header Mains. 

 22 680 diffusers in three aeration lanes. 

 Secondary Settling 

 2 x 35 m diameter secondary settling tanks. 

 Anaerobic Sludge Digesters 

 2 x 4500 m3 digesters. 

 Wash Water Treatment 

 Construct 2 Mℓ/day wash water / reclamation plant. 

 Unit processes will include disc filters, coagulation/flocculation, Ozonation 

granular activated carbon, ultra-filtration and hydrogen peroxide addition. 

Capacity: 100 Mℓ/day Plant 

 



 
 60 

(b) Institutional Arrangements 

Umgeni Water owns and operates the plant and is funding the project internally. The 
Msunduzi Municipality is charged a monthly tariff for discharging the city’s wastewater to Darvill. 
 

(c) Beneficiaries 

The Msunduzi Municipality is the main beneficiary of the upgrade as it will remove the constraint to 
development in the city. 
 

(d) Implementation 

Construction on this R977 million project (Figure 19.43) stopped when the lead contractor was placed 
in business rescue. The contract was subsequently terminated in April 2019. A new contractor was 
appointed in April 2020 to complete the outstanding works. The contractor established on site in 
September 2020 and it is now anticipated that the completion of the upgrade will be a year later than 
originally anticipated (March 2023). Some of the outstanding major works that required completion 
include the following: 
 

 Digester complex 

 Gravity belt thickeners 

Completion certificates have been issued to the contractor for the following 

 Lime dosing plant 

 Sludge to lands pump station 

 Inlet works 

 Primary sedimentation tanks 

 Biological treatment plant (the fourth Activated Sludge (AS) lane is now complete) 

 Secondary reticulation 

 Secondary settling tanks 

 Tertiary treatment (the Chlorine plant and Scrubber and Wash Water / Reuse plant have been 

commissioned) 

 



 
 61 

 
 

Figure 19.43 New head of works in the foreground with overflow channel  
teeing-off to the left. 



 
 62 

 

 Mpophomeni Wastewater Works Upgrade 

Planning No. 610.1 

Project No. UI0801A 

Project Status Detailed Design Complete 

 

(a) Project Description 

The Mpophomeni WWW is currently not operational and sewage from Mpophomeni Township is 
pumped to the Howick WWW for treatment. The demand at Mpophomeni has increased to the extent 
that, on occasion, the flow exceeds the volume of effluent that the Howick WWW can treat. 
Additionally, there are a number of planned developments that will increase this flow significantly 
over the next few years. It was therefore proposed by UMDM that the Mpophomeni WWW be 
upgraded to treat 6 Mℓ/day with the possibility of upgrading the works to 12 Mℓ/day. The site has 
space for a plant of at least 20 Mℓ/day (Figure 19.44).  
 
The following development initiatives by the municipality will be serviced by the Mpophomeni WWW, 
viz.: 
 

 Refurbishment of the existing sewage reticulation system in Mpophomeni Township will 
increase wastewater flows to the works (ADWF 3.6 Mℓ/day); 

 The development of the Khayelisha social housing development on the banks of Midmar Dam 
(ADWF 1.3 Mℓ/day); and 

 Planned light/mixed industrial development park (3 Mℓ/day). 
 
The effluent from the works will be pumped and disposed of to the Sakubula stream adjacent to the 
national road (N3) in Howick. The pumping main will be approximately 6.8 km in length and of various 
diameters. 
 
Key information on this project is summarised in Table 19.15. 
 

Table 19.15 Project information: Mpophomeni Wastewater Works Upgrade. 

Project 
Components: 

 Inlet Works including a mechanical screen and vortex grit tanks (2No).  

 Two 14 m diameter primary settling tanks.  

 Primary sludge pump station.  

 Refurbished digesters with new heating and sludge circulating system.  

 Mechanical equipment to dewater digested primary and activated sludge.  

 6 Mℓ/d (BNR Activated Sludge Treatment Plant.  

 Return Activated Sludge (RAS) pumping system.  

 Waste Activated Sludge (WAS) pumping system.  

 RAS and Storm Flow Recycle Refurbished Pump Station  

 Sludge and Storm Flow Recycle Mechanical/Electrical Plant.  

 Refurbished 2.25 Mℓ Storm bypass pond.  

 One 25 m diameter secondary clarifier.  

 One refurbished 18 m diameter secondary clarifier.  

 Aluminium sulphate, lime and chlorine chemical dosing systems.  

 Recycle pump station, pumping plant and pumping main from Maturation Ponds. 

 Disposal pipeline (6.8 km) of various diameters. 

 Pump station (2 duty, 1 stand-by) 

Capacity: 6 Mℓ/day Plant 



 
 63 

 
 
 

Figure 19.44  Upgrade of Mpophomeni WWW. 



 
 64 

(b) Institutional Arrangements 

Umgeni Water will operate the plant on behalf UMDM under a twenty-year management contract. 
Umgeni Water is responsible for funding any capital improvements required by the plant. Umgeni 
Water charges a monthly management fee to the Municipality to cover all operation and maintenance 
costs and this fee includes capital redemption. 
 

(c) Beneficiaries 

UMDM and uMngeni Local Municipality are the main beneficiaries of the upgrade. 
 

(d) Implementation 

The construction is currently 70 % complete (Figure 19.45). The project is behind programme due to 
the COVID lockdown, civil unrest and local labour issues. The following points highlight the remaining 
major works: 
 

 Completion of the main treatment processes and dismantling the existing HOW. 

 Completion of the chlorine contact tank currently under construction. 

 Completion of the maturation ponds. 

 Completion of the pipeline from the WWW to Merrivale Outfall. 

Contractually the due completion is scheduled for August 2022, however the planned completion is 
more likely to be December 2023. 
 
The estimated cost of the project is R275 million at 2020 prices. 
 

 

Figure 19.45: Mpophomeni Wastewater Works New Head of Works 

 



 
 65 

 Richmond Wastewater Works Upgrade 

Planning No. 610.3 

Project No. UI0939A 

Project Status Detailed Design  

 

(a) Project Description 